

CERTIFICATE of Conformity



Registration No.: AK 50391408 0001

Report No.: 15107523 001

Holder: Anhui WanWei Bisheng Co., Ltd
No.56 Chaowei Road.,
Chaohu City, Anhui Province
P. R. China

Product: Safety Glass
(Laminated glass)

Identification: Laminated Glass
Type: 5mm + 0.38mm PVB + 5mm & 5mm + 0.76mm PVB + 5mm
Single glass pane used: float glass

Remark:

- 1.Refer to test report 15107523 001 for details.
- 2.Only high-temperature test, humidity test, radiation test and pendulum impact test were performed.

Tested acc. to: EN ISO 12543-2:2011
EN ISO 12543-4:2011

The certificate of conformity refers to the above mentioned product. This is to certify that the specimen is in conformity with the assessment requirement mentioned above. This certificate does not imply assessment of the production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Date 30.10.2017



TÜV Rheinland LGA Products GmbH - Tillystraße 2 - 90431 Nürnberg